
ORIGINAL PAPER

Evaluation of different nitrous oxide production models with four
continuous long-term wastewater treatment process data series

Mathieu Spérandio1,2,3 • Mathieu Pocquet1,2,3 • Lisha Guo4 • Bing-Jie Ni5 •

Peter A. Vanrolleghem4
• Zhiguo Yuan5

Received: 12 December 2014 / Accepted: 21 December 2015 / Published online: 23 January 2016

� Springer-Verlag Berlin Heidelberg 2016

Abstract Five activated sludge models describing N2O

production by ammonium oxidising bacteria (AOB) were

compared to four different long-term process data sets.

Each model considers one of the two known N2O produc-

tion pathways by AOB, namely the AOB denitrification

pathway and the hydroxylamine oxidation pathway, with

specific kinetic expressions. Satisfactory calibration could

be obtained in most cases, but none of the models was able

to describe all the N2O data obtained in the different sys-

tems with a similar parameter set. Variability of the

parameters can be related to difficulties related to unde-

scribed local concentration heterogeneities, physiological

adaptation of micro-organisms, a microbial population

switch, or regulation between multiple AOB pathways. This

variability could be due to a dependence of the N2O pro-

duction pathways on the nitrite (or free nitrous acid—FNA)

concentrations and other operational conditions in different

systems. This work gives an overview of the potentialities

and limits of single AOB pathway models. Indicating in

which condition each single pathway model is likely to

explain the experimental observations, this work will also

facilitate future work on models in which the two main N2O

pathways active in AOB are represented together.

Keywords Calibration � Greenhouse gases � N2O � NO �
Nitrification � Wastewater treatment

Introduction

N2O is a powerful greenhouse gas that can be emitted from

wastewater treatment plants (WWTP). The emission varies

with the design and operation of a WWTP. Measurement

campaigns demonstrated high temporal and spatial vari-

ability in the fraction of influent nitrogen load emitted as

N2O, reportedly in the range of 0.01 to more than 10 % [1,

2]. Both denitrification and nitrification processes can

produce N2O. However, recent measurement campaigns

have conclusively shown that ammonium oxidising bacte-

ria (AOB) in most cases contribute significantly more to

N2O production than heterotrophic denitrification [3–5],

whereas heterotrophic denitrification may play an impor-

tant role in the removal of N2O produced by AOB [6, 7].

To evaluate the influence of process configuration and

operation on the N2O emission, a significant effort has been

recently devoted to N2O modelling. For dynamic mod-

elling of N2O production, new model components have

been proposed to enhance the commonly used nitrification

and denitrification models at present to include various

reaction intermediates such as nitrous oxide (N2O), nitric

oxide (NO) and hydroxylamine (NH2OH).

Concerning heterotrophic denitrification, N2O and NO

are known to be intermediate compounds. These compounds

were included in the ASMN model proposed by Hiatt and

Electronic supplementary material The online version of this
article (doi:10.1007/s00449-015-1532-2) contains supplementary
material, which is available to authorized users.

& Mathieu Spérandio

sperandio@insa-toulouse.fr

1 INSA, UPS, INP, LISBP, Université de Toulouse, 135

Avenue de Rangueil, 31077 Toulouse, France

2 INRA, UMR792 Ingénierie des Systèmes Biologiques et des

Procédés, 31400 Toulouse, France

3 CNRS, UMR5504, 31400 Toulouse, France

4 modelEAU, Département de génie civil et de génie des eaux,

Université Laval, Quebec, QC G1V 0A6, Canada

5 Advanced Water Management Centre, The University of

Queensland, St Lucia QLD 4072, Australia

123

Bioprocess Biosyst Eng (2016) 39:493–510

DOI 10.1007/s00449-015-1532-2

http://dx.doi.org/10.1007/s00449-015-1532-2
http://crossmark.crossref.org/dialog/?doi=10.1007/s00449-015-1532-2&amp;domain=pdf
http://crossmark.crossref.org/dialog/?doi=10.1007/s00449-015-1532-2&amp;domain=pdf


Grady [8] considering four successive steps in denitrifica-

tion. The accumulation rate of NO and N2O depends on the

relative rates of the successive steps.More recently Pan et al.

[9] proposed a new model, which considers the electron

competition between the different electron acceptors.

Themechanisms responsible for N2O production byAOB

are more controversial. The two widely accepted mecha-

nisms are the AOB denitrification pathway, through which

AOB produce N2O via NO by reducing nitrite [10], and the

hydroxylamine-related pathway. In this second mechanism,

incomplete oxidation of hydroxylamine could form NO or

NOH (nitroxyl radical) as intermediates for N2O production

[10, 11]. Several mathematical models have been proposed

based on these hypothesised pathways [12–15]. Ni et al. [14]

evaluated four different models by calibrating these models

with literature data obtained from batch experiments with

activated sludge samples. As none of themodels tested could

reproduce all results, Ni et al. [14] suggested that a regula-

tion between the two main pathways probably occurs, and

called for more work to further identify the specific condi-

tions under which each of the models would be applicable,

and also to develop a generic model by integrating various

pathways. Moreover, one issue related to model calibration

with batch experiments is that the sludge history may impact

the physiological state of the sludge. This is potentially

leading to transient behaviour due to metabolic regulation,

especially after a sudden change from biomass cultivation

conditions to the batch condition. For this reason, it appeared

essential that the models be confronted to long-term opera-

tional data measured in situ to better establish the charac-

teristics of such generic model. Additionally, a model

combining the two main AOB pathways responsible of N2O

production was recently proposed by Ni et al. [16]. It was

based on a new approach which included intracellular

metabolic variables and involved electrons transport for

uncoupling oxidation and reduction. Before implementing

this new type of multiple pathway models, it is proposed

here to provide a state of the art in term of predicting N2O

emissions with the current and more conventional AOB

models based on a single pathway.

Therefore, the objective of this study is to evaluate dif-

ferent models through their calibration with several sets of

continuous long-term data collected from different systems,

to reveal the performance of these models under various

process conditions. This work gives an overview of the

potentialities and limits of using these models based on

single AOB pathway to real sewage systems. This sheds

light on the conditions under which each of the models are

suitable, helping the practitioners to define the actual

boundaries of current modelling approaches. Finally indi-

cating in which condition each single pathway model is

likely to explain the experimental observations, this work

will also facilitate the development and the future calibra-

tion of a generic model by combining different pathways.

Methods

Experimental data

As detailed in Table 1, four different continuous biological

systems were considered in this study: a University of Cape

Table 1 Comparison of the experimental systems and operating conditions

Process type AS–UCT SBR1 AS–oxidation ditch SBR2

Country The Netherlands France Australia Australia

Wastewater type Domestic Agro-industry Domestic Domestic

COD/N (gCOD/gN) 9 5 10 10

SRT (day) 10 15 10 19

HRT (h) 19 35 48 17

DO aerobic (mgO2/L) 0.1–5.4 2–6.0 0.1–8.0 0.1-4.0

Aerobic fraction (of time or volume) 0.2–0.5 0.55 \0.5a 0.5

Temperature during campaign (�C) 21 ± 0.5 28 ± 0.5 25 ± 0.5 25 ± 0.5

MLSS (g/L) 2.5–3.5 5.3–6.3 2.9–3.7 4–4.5

Reactor N-NH4
? (mgN/L) 0–45 0–45 0–5 0–25

Reactor N-NO2
- (mgN/L) 0–0.1 0–50 0–0.5 0–2.5

Reactor N-NO3
- (mgN/L) 0–6.5 0–10 0–1 0–5

Nitrogen load (kgN/m3/day) 0.070 0.267 0.045 0.074

N2O emission factor (gN-N2O/gTN) 0.12 %

3.10 %

1.0 %

5 %

0.36 %

0.68 %

1.0 %

1.5 %

Measurement campaign (month) 1 6 1 1

a Not precisely determined

494 Bioprocess Biosyst Eng (2016) 39:493–510

123



Town (UCT) process, an oxidation ditch and two

sequencing batch reactors (SBR). Technical details on each

system and measurement campaigns can be found in ded-

icated articles and communications [15, 17, 18] and sup-

plementary information (Table S1).

The SBR1 is a lab-scale pilot which was operated for

more than 6 months. It was fed with a nitrogen rich

wastewater (500 mgN-NH4
? L-1). Cycles consisted of five

phases, i.e. feeding, aerobic reaction, anoxic reaction, set-

tling and withdrawal. A complement in organic carbon for

denitrification was provided by a lactose-rich solution

(whey). An average volumetric loading rate of

2.79 kgCOD m-3 day-1 was obtained. This carbon source

was provided for a short period at the beginning of the

anoxic period to maintain a suitable COD:N ratio (from 3.5

to 5). Various volumetric exchange ratios were imposed to

adapt the ammonium concentration in the reactor. The

system was operated in view of shortcut nitrogen removal

over nitrite by controlling the duration of aeration. This

strategy consists of stopping aeration as soon as ammonia

is depleted which limits the oxidation of nitrite to nitrate.

The process was operated at a high ammonia loading rate

(0.267 kg N m-3 day-1) and exhibited nitrite accumula-

tion during aerobic periods. The average hydraulic reten-

tion time (HRT) is 35 h. The solids retention time (SRT) is

15 day.

The full-scale oxidation ditch (OD) plant receives

domestic wastewater at approximately 4000 m3 per day

(approx. 20,000 population equivalent noted PE). The plant

consists of a primary clarifier and an activated sludge

system with surface aerators. After primary sedimentation,

wastewater is introduced into the activated sludge unit with

a working volume of 8750 m3. The average hydraulic

retention time (HRT) in the OD is 34 h. The solids reten-

tion time (SRT) is approximately 12 day. More details

about data collection are given by Ni et al. [15].

Data collected from a full-scale SBR plant (SBR2) are

also considered. The average daily flow of the plant is

120,000 m3 per day (approx. 600,000 PE). The plant con-

sists of a primary sedimentation tank followed by sec-

ondary treatment. The biological nutrient removal

component of the plant comprises a circular tank that is

evenly quartered into four basins. Each basin operates as a

separate SBR. At the time of this study, each SBR cycle

consisted of the following phases in sequence: 90 min

continuous feeding and aeration, 35 min settling and

55 min decanting. The average exchange volume per cycle

in each SBR was approximately 5000 m3. Each SBR had a

working volume of 28,000 m3, and hence the average HRT

was 17 h. The total airflow to the three SBRs was fixed at

45,000 m3 h-1 throughout the aeration phase with equal

distribution among the three reactors. The SRT was

maintained at 19 days.

The Eindhoven WWTP, in the Netherlands, has a

capacity of 750,000 PE. It treats wastewater using a

University Cape Town (UCT) process, implemented with

three rings. The inner ring is an anaerobic tank, the middle

ring is an anoxic tank and the outer ring is a partially

aerated tank. The outer ring is equipped with two aeration

zones. The so-called summer aeration zone functions all

year round, but the winter aeration zone is only turned on

in winter conditions and occasionally under certain con-

ditions, e.g. under rain events. The SRT was 10 days and

the overall hydraulic retention time was 19 h. More details

can be found in Guo and Vanrolleghem [17].

Long-term and/or intensive measurement campaigns for

quantification of N2O were performed on each system

(Table S1). The detailed procedures used on each plant can

also be found in associated publications [15, 17, 18] with

several key technical aspects underlined in this work. A

special effort was dedicated to the development of an

accurate quantification of N2O emissions in oxidation ditch

[15], particularly for the emissions from the surface aerator

zone which cannot be easily captured by floating hoods.

Because liquid is recirculating in a plug flow regime in the

oxidation ditch, dissolved N2O was measured in liquid

samples using gas chromatography (GC) at different times

and in different zones. It was thus possible to clearly dif-

ferentiate the emissions in anoxic and aerobic zone con-

sidering both liquid accumulation and gas emissions.

The N2O concentration in the off-gas was monitored

using online continuous infrared (IR) spectroscopy for three

of these systems (UCT and the two SBRs). Floating hood

methods were used for measuring N2O in the gas phase for

full-scale UCT and SBR2. The N2O was measured at dif-

ferent surface locations with a specific protocol [17].

Sampling of the off-gas was used for the lab-scale SBR1

(covered reactor). In addition, the NO concentration in the

off-gas was also measured in SBR1 using an IR analyser.

In these systems, the daily average N2O emission factors

were quantified in gN-N2O/gTN removed (Table 1). It

varied from 0.12 to 3.1 % for the UCT, 1 to 5 % for the

SBR1, 0.36 to 0.68 % for the OD, 1 to 1.5 % for the SBR2.

The highest emission was obtained with the SBR1 working

at the highest loading rate (0.267 kgN m-3 day-1) with the

highest nitrite variation (0–50 mgN L-1).

Mathematical models

In this study mathematical models, all based on the ASMN

framework [8], were used with additions for considering

production of NO and N2O by AOB. As nitrification was

supposed to be the main producer of N2O and because of the

different possible pathways involved, different AOB models

were compared.The reaction stoichiometry and kinetics of the

five N2O models related to AOB are summarised in Table 2.

Bioprocess Biosyst Eng (2016) 39:493–510 495

123



T
a
b
le

2
P
ro
ce
ss
es

st
o
ec
h
io
m
et
ry

an
d
k
in
et
ic
s
o
f
th
e
fi
v
e
te
st
ed

m
o
d
el
s
fo
r
A
O
B

P
ro
ce
ss

M
o
d
el

co
m
p
o
n
en
ts

K
in
et
ic

ra
te

ex
p
re
ss
io
n
s

S
O

2
S
N
H

S
N
H

2
O
H

S
N
O

2
S
N
O

S
N

2
O

X
A
O
B

M
o
d
el

A
—
N
i
et

al
.
[1
3
]

1
�
8 =
7

-
l

1
l
A
O
B
;A
M
O
�

S
O
2

K
O
2
;A
O
B
;1
þ
S
O
2

�
S
N
H
4

K
N
H
4
;A
O
B
þ
S
N
H
4

�
X
A
O
B

2
�
1
6 =
7
�
Y
A
O
B

Y
A
O
B

�
i N

;A
O
B

�
1

Y
A
O
B

1
Y
A
O
B

1
l
A
O
B
;H
A
O
�

S
O
2

K
O
2
;A
O
B
;2
þ
S
O
2

�
S
N
H
2
O
H

K
N
H
2
O
H
;A
O
B
þ
S
N
H
2
O
H
�
X
A
O
B

3
-
1

-
3

4
g A

O
B
�
l A

O
B
;H
A
O
�

K
I;
O
2
;A
O
B

K
I;
O
2
;A
O
B
þ
S
O
2

�
S
N
H
2
O
H

K
N
H
2
O
H
;A
O
B
þ
S
N
H
2
O
H
�

S
N
O
2

K
N
O
2
;A
O
B
þ
S
N
O
2

�
X
A
O
B

4
-
1

1
-
4

4
g A

O
B
�
l A

O
B
;H
A
O
�

K
I;
O
2
;A
O
B

K
I;
O
2
;A
O
B
þ
S
O
2

�
S
N
H
2
O
H

K
N
H
2
O
H
;A
O
B
þ
S
N
H
2
O
H
�

S
N
O

K
N
O
;A
O
B
þ
S
N
O
�
X
A
O
B

M
o
d
el

A
1
—
P
o
cq
u
et

et
al
.
[1
8
]

1
l
A
O
B
;A
M
O
�

S
O
2

K
O
2
;A
O
B
;1
þ
S
O
2

�
S
N
H
3

K
N
H
3
;A
O
B
þ
S
N
H
3
þ
S
2 N
H
3
=
K
I;
N
H
3
;A
O
B
�
X
A
O
B

2
l
A
O
B
;H
A
O
�

S
O
2

K
O
2
;A
O
B
;2
þ
S
O
2

�
S
N
H
2
O
H

K
N
H
2
O
H
;A
O
B
þ
S
N
H
2
O
H
�
X
A
O
B

3
g A

O
B
�
l A

O
B
;H
A
O
�

S
N
H
2
O
H

K
N
H
2
O
H
;A
O
B
þ
S
N
H
2
O
H
�

S
H
N
O
2

K
H
N
O
2
;A
O
B
þ
S
H
N
O
2

�
X
A
O
B

4
g A

O
B
�
l A

O
B
;H
A
O
�

S
N
H
2
O
H

K
N
H
2
O
H
;A
O
B
þ
S
N
H
2
O
H
�

S
N
O

K
N
O
;A
O
B
þ
S
N
O
�
X
A
O
B

M
o
d
el

B
—
M
am

p
ae
y
et

al
.
[1
2
]

1
�
2
4=
7
�
Y
A
O
B

Y
A
O
B

�
1

Y
A
O
B
�
i N

;A
O
B

1
Y
A
O
B

1
l
A
O
B
�

S
O
2

K
O
2
;A
O
B
þ
S
O
2

�
S
N
H
3

K
N
H
3
;A
O
B
þ
S
N
H
3

�
X
A
O
B

2
�
1
6 =
7
�
Y
A
O
B
;d
en

Y
A
O
B
;d
en

�
1

Y
A
O
B
;d
en
�
i N

;A
O
B

�
1

Y
A
O
B
;d
en

2
Y
A
O